4
[
-
on
—

4

4
-

)

S

LM

—

™

N

v‘

i




HT7360D/75D Engine unit




Assembly ID| Part ID |MPN Part NumbedDescription QTy
HT2375D Cutting unit
1A / Engine 1
2 01.01.3041 20060937 |Tapping screw ST4.8x25 2
3 01.04.0123 20062666 |[Washer 5x12x1.5 12
4 B23.0100.0001 20070087 |[Front handle 1
5 01.01.3202 20060977 |Tapping screw ST5x19 6
6 01.04.0121 20054561 |Plate washer 5 8
7 B23.0100.0010 20066764 |Exhaust pipe cover 1
8 B23.0100.0002 20066750 |Base 1
9 01.01.1731 20054542 |Tapping screw ST4x14 6
10 B23.0112.0002 20066835 [Rear handle left cover 1
11 B23.0100.0007 20057836 [O-ring seal (43.8x3.1) 1
12 B23.0112.0009 20057858 [Return spring for rotation control lever 1
13 B23.0112.0008 20066881 |[Rotation control lever 1
14 B23.0112.0003 20066846 |[Throttle trigger 1
15 B23.0112.0006 20066857 [Throttle trigger lockout 1
16 B23.0112.0001 20066827 [Rear handle right cover 1
17 B23.0112.0100 20066897 |Grip skin 1
29A 18 02.05.86 20050386 [Engine switch 1
19 £58.0152.0005 20071498 |Water resistant cap 1
20 B23.0100.0400 20050873 |Ground connecting wire 1
21 B23.0100.0300 20050872 [Switch connecting wire 1
22 B23.0112.0007 20057857 [Return spring for throttle trigger lockou 1
23 B23.0112.0005 20057856 [Return spring for throttle trigger 1
24 B23.0112.0004 20066864 |Position block 1
25 B23.0100.0009 20058153 [Rear throttle cable tube 1
26 B23.0100.0003 20066756 |Cover 1
27 B23.0100.0008 20058153 [Front throttle cable tube 1
28 B23.0100.0200 20050142 |Throttle cable 1
30 01.01.3251 20060983 [Screw M5x14 2
31 01.04.0091 20054560 [spring lock washer 5 2
32 B23.0100.0006 20057835 [Waher for spring 2
33 B23.0100.0005° 20057834 [Rear absorber spring 2
34 B23.0100.0004" 20057833 [Front absorber spring 2
35 01.01.4251 20061024 [Screw M5x18 1
36 B23.0113.0002 20053512 |Gear box cover 1
37 B23.0113.0003 20050888 |[Felt 1
38 B25.0113.0005 20058036 [Washer plate 2
39 01.01.3061 20054537 [Screw M4x10 4
40 B25.0113.0010 20058040 |Connecting rod 2
41 01.05.1410 20061623 |Bearing 61805-2Z 25x37x7 2
42 B25.0113.0006 20058037 |[Eccentric wheel 1
43 B25.0113.0008 20050907 [Sealing gasket 1
44 01.05.0311 20061590 (Pin 6x35 1




oo 45 01.05.1470 20061631 |Bearing 608-2RS 8x22x7 1
46 B23.0113.0004 20057859 [Output shaft 1
47 01.05.1400 20061619 |Bearing 6001-2RS 12x28x8 1
48 01.05.0161 20054568 |Pin 3x9 2
49 01.01.4251 20061024 [Screw M6x22 3
50 01.04.0091 20054560 |[Spring washer 6 3
51 01.04.0121 20054561 |Plate washer 6 4
52 B23.0113.0001 20053509 |Gear box 1
53 B25.0113.0100 20062673 |Oiling nozzle 1
54 B23.0113.0100A 20057860 |Clutch bowl 1

6 01.04.0121 20054561 |Plate washer 5 6
31 01.04.0091 20054560 [spring lock washer 5 6
56 01.01.3301 20060990 |Screw M5x12 2
57 B23.0100.0600 20057837 |Exhaust pipe 1
58 01.03.0104 20061341 [Metal lock nut M5 7

73A 59 B23.0214.0000 20081513 [Blade assembly 1
60 B23.0114.0011 20081509 [Unsharpened plate 1
61 B23.0114.0004 20057865 [Busher 6x8x3 5
62 B23.0200.0002 20057872 |Blade cover 1

HT2360D/HT2375D Engine unit_ W
1 B23.0104.0200 20079919 |Hand screw 1
2 B23.0104.0001 20066797 |Air filter cover 1
3 B23.0104.0003 20057845 |Air filter 1
4 01.04.0091 20054560 [spring lock washer 5 2
5 01.04.0121 20054561 |plain washer 5 2
6 B23.0104.0004 20055535 |Block 1
7 01.01.2491 20061157 |Screw M5x65 2
_ 8 B23.0101.0015 20057842 |[Bush 5x6.5x9 2
9 B23.0101.0010 20057838 |Lock plate 1
10 B23.0104.0300 20079920 |[Air filter case 1
11 B23.0101.0009 20050878 [Gasket for air filter 2
12 B23.0101.0004 20050143 [Cable support frame 1
13 06.08.02.35 20054922 |Carburettor 1
14 B25.0101.0006 20050897 |Gasket for carburettor(25D) 1
15 B23.0101.0016 20055533 [Spacer plate 1
16 B23.0101.0006 20050875 |Gasket for carburettor 1
18 01.01.4251 20061024 |Screw M5x18 5
19 B23.0101.0014 20057841 |Bush 5x6.3x7 3
20 B23.0101.0400 20070094 |Intake pipe 1
21 B23.0101.0005 20050874 |Gasket for intake pipe 1
22 A25.0101.0002 20050590 [Washer for ignition coil 2
23 01.04.0251 / Plate washer 4 2
24 01.04.0191 / Spring washer 4 2
25 01.01.1721 20061086 [Screw M4x20 2
26 B23.0106.0600 20050887 [Flameout wire 1




27 B23.0106.0200 20070100 |[lgnition coil 1
28 B23.0106.0300 20050886 [Spark plug 1
29 B23.0101.0013 20057840 |Bush for cylinder cover 1
30 B25.0100.0013 20062666 [Washer 5x12x1.5 1
31 B23.0101.0002 20081514 [Cylinder cover 1
32 B23.0114.0010 20062662 |Square nut M5 1
33 B23.0101.0003 20081511 [Muffler cover 1
34 01.01.3251 20060983 [Screw M5x14 4
35 01.01.2371 20060897 [Screw M5x50 2
36 B23.0105.0301 20057848 [Heat isolation 1
37 01.01.1901 20060853 [Screw M5x5 1
38 B23.0105.0100 20070098 [Muffler Assembly 1
39 B23.0101.0007 20050876 |Gasket for muffler 1
61A 40 01.01.2141 20054550 |Screw M5x20 4
41A B23.0101.0300 20070093 |Cylinder (Include end cap) 1
42 B23.0101.0008 20050877 |Gasket for cylinder 1
43 B23.0103.0001B 20053504 |Piston ring 2
44 B23.0103.0200 20053506 [Piston 1
45 A36.0103.0003 20053071 [Piston pin circlip 2
46 B23.0103.0002 20053505 [Piston pin 1
47 B23.0103.0300 20062649 |Pin screw 8x11x10 1
48 01.03.0084 20061346 [Nut M6 1
49 B23.0106.0100 20050880 [Magneto 1
50 B25.0101.0600 20057984 (Sealing 10x20x5 2
51 01.01.2151 20061082 [Screw M5x25 3
52 B23.0102.0001 20053497 |Top crankcase 1
53 01.05.1390 20061612 [Bearing 6000 2
54 A45.0101.0036 20054650 [Key 1
55 B23.0103.0100 20070095 [Crankshaft 1
56 01.05.0071 20054566 [Pin 5x10 2
57 B23.0102.0003 20050879 |Gasket for crankcase 1
58 B23.0102.0002 20053500 [Bottom crankcase 1
59 B23.0101.0018 20057843 |[Clutch washer 1
60A A25.0101.0200 20056201 [Clutch Assembly 2
4 01.04.0091 20054560 [spring lock washer 5 12
5 01.04.0121 20054561 [plain washer 5 7
62 B23.0101.0012 20056635 [Primer tube 2.5x5x75 1
63 A38.0311.0100 20054581 [Primer bulb 1
64 B23.0111.0003 20054576 [Return tube 2.5x5x100 1
65 B25.0111.0001 20058019 [Fuel tube seat 1
66 B23.0111.0002 20056635 [Fuel tube 2.5x5x230 1
67 A25.0111.0009 20055055 |[Circlip 1
74A 68 A38.0314.0005 20056837 [Fuel tube connection 1
69 A38.0311.0600 20053109 [Fuel filter 1
70 01.04.0161 20054562 [Washer 5 1




71 B23.0111.0001 20079921 [Fuel tank 1

72 B23.0101.0017 20066796 [Fuel tank Bush 1

73A B23.0111.0100 Fuel tank cap 1

4 01.04.0091 20054560 [spring lock washer 5 1

75 B23.0101.0011 20057839 [Fuel tank absorber 2

76 B23.0101.0001 20081510 [Top cover 1

77 01.01.3181 20054546 |[Screw M5x12 1

78 B25.0310.0102 20067174 |Ratchet wheel 1

79 B25.0310.0103 20058065 |Torque spring 1

85A(Part 80  [825.0310.0101 20067173 |Rope wheel 1
Number for - -

. 81 C26.1110.0002 20058403 |Strip spring 1

20074351) 82A B23.0110.0100 20066818 |Starter cover 1

83 B23.0110.0300 20081523 |[Starter handle 1

84 B25.0110.0103 20058011 |[Starter rope 1

30 B25.0100.0013 20062666 [Washer 5x12x1.5 1

86 01.01.3121 20054542 |Tapping screw ST4.2x14 4




